
RESOLUTION NO. 1628

RESOLUTION OF THE CITY OF WILSONVILLE CITY COUNCIL ACTING IN
ITS CAPACITY AS ITS LOCAL CONTRACT REVIEW BOARD, DECLARING THAT AN
EMERGENCY EXISTS, AND APPROVING AND AUTHORIZING THE MAYOR TO SIGN
A DESIGN-BUILD CONTRACT FOR THE WATER TREATMENT PLANT WITH
MONTGOMERY WATSON, INC., MONTGOMERY WATSON AMERICAS, INC. AND
MONTGOMERY WATSON CONSTRUCTORS INC., AUTHORIZING THE CITY
ENGINEER TO ISSUE ADDITIONAL TASK ORDERS TO MONTGOMERY WATSON,
AMERICAS, INC., TO COMPLETE PROJECT DESIGN AT NOT TO EXCEED AN
ADDITIONAL $2,275,000; AND AUTHORIZING THE CITY ENGINEER TO ISSUE
ADDITIONAL TASKS ORDERS TO CH2M HILL TO PROVIDE OWNER
REPRESENTATION SERVICES THROUGH REVIEW AND APPROVAL OF PROJECT
[...]
CH2M Hill, Inc.
825 NE Multnomah Street
Suite 1300
Ponland, Oregon 97232
Tel: (503) 235-5000

If to Design/Builder: Joe Glicker
Montgomery Watson, Inc.
111 SW Fifth Avenue
Suite 1770
Ponland, Oregon 97204-3604
Tel: (503) 226-7377

with a copy to:

Purt1Dd3-1271100.5 002905().()()()()6

Steve Cabral
Montgomery Watson Constructors, Inc.
111 SW Fifth Avenue
Ponland, Oregon 97204-3604
Tel: (503) 226-7377

41



14.7 No Discrimination

In perfonnance of this Agreement, DesignlBuilder shall not discriminate against (i) any
employee or applicant for employment or (ii) subcontractor interested in providing services or
performing work on this Project or vendor interested in providing materials, because of race,
color, age, religion, sex, sexual preference, national origin or status as an emerging small
business. Design/Builder shall take affinnative action to ensure that (i) applicants are
employed and that employees are treated equally during employment and (ii) interested
potential subcontractors and vendors are considered without regard to their race, color, age,
religion, sex, sexual preference or national origin.

14.8 Accounting Records

Design/Builder shall maintain a complete set of records relating to this Agreement in
accordance with generally accepted accounting procedures. During nonnal business hours,
Design/Builder shall permit the authorized representatives of Owner to inspect and audit all
work, materials, payrolls, books, accounts and other data and records of Design/Builder
relating to its perfonnance under this Agreement until the expiration of three years after Final
Payment under this Agreement.

Design/Builder further agrees to include in all of its Subcontracts a provision to the effect that
the Subcontractor agrees that Owner shall, until the expiration of six (6) years after final
payment under the Subcontract, have access to and the right to examine any directly pertinent
books, documents, papers and other records of the Subcontractor. The tenn "Subcontract" as
used in this Section excludes (i) purchase orders not exceeding $10,000 and (ii) Subcontracts
or purchase orders for public utility services at rates established for unifonn applicability to the
general public.

The periods of access and examination described in this Section 14.8 for records that relate to
disputes between Owner and Design/Builder, or litigation or settlement of claims arising out of
the perfonnance of this Agreement, shall continue until all disputes, claims, litigation, appeals
and exceptions have been resolved.

14.9 Prohibited Interests

No board member, officer, employee or agent of Owner shall have any direct or indirect
interest in this Agreement or its proceeds during, or within one year after, that person's tenure
with Owner. Except for unsolicited gifts of nominal value given for advertising purposes, no
board member, officer, employee or agent of Owner shall solicit or accept, and
DesignlBuilder shall not offer or give to any board member, officer, employee or agent of
Owner, any gratuities, favors or anything of monetary value in connection with this
Agreement.

42



14.10 Representations

Design/Builder represents and warrants to Owner, in addition to the other representations and
warranties contained in this Agreement and as an inducement to Owner to execute this
Agreement, which representations and warranties shall survive the execution and delivery of
this Agreement and the Final Completion of the Work, as follows:

14.10.1 That Design/Builder is financially solvent, able to pay its debts as they mature
and possessed of sufficient working capital to complete the Work and perform its
obligations under this Agreement;

14.10.2 That Design/Builder is able to furnish the plant, tools, materials, supplies,
equipment and labor required to complete the Work and its performance obligations
under this Agreement and has sufficient experience and competence to do so;

14.10.3 That Design/Builder is authorized to do business in the state where the Work
is located and is properly licensed by all necessary governmental and public and quasi­
public authorities having jurisdiction over Design/Builder, the Work and the site of the
Work; and

14.10.4 That DesignlBuilder's execution and performance of this Agreement is within
its duly authorized powers.

IN WITNESS WHEREOF, the Parties have executed this Agreement as of the date first above
written.

CITY OF WILSONVILLE

Charlotte Lehan

By _

Its: Mayor

APPROVED AS TO FORM:

This __ day of , 2000.

Michael E. Kohlhoff, City Attorney

PoJt1Dd3-1271100•.5 0Q290.5().()0l) 43

MONTGOMERY WATSON, INC.

By _

Its: _

MONTGOMERY WATSON AMERICA,
INC.

By _
Its: _



City of Wilsonville, Oregon

PortlD:l3-1271100.S 00'290S().()()()()6 44

MONTGOMERY WATSON
CONSTRUCTORS, INC.

By' _
Its: _



EXHIBIT A

PROGRAM REQUIREMENTS

INTRODUCTION

Montgomery Watson ("Design/Builder") will design and build a new water treatment plant
(WTP) project for Willamette Ri ver water. The project will be located at a site known as the
Youngs property south of Wilsonville Roadjust off ofIndustrial Way in Wilsonville. The site
consists of two major north and south parcels connected by a narrow strip of land and a twenty­
foot strip along the western edge, north to Wilsonville Road.

The project consists of three major components:

• Raw Water Intake (including screening, pipeline, wetwell and pump station)
• Water Treatment Plant (including the finished water pump station and clearwell reservoir)
• Finished Water Pipeline (including access roadway to property boundary as shown in Figure

A-I)

The project will be developed with these three components as the initial basis of work packages
for cost evaluation and construction. Major project schedule milestones are shown in Exhibit B
of the DesignlBuild Contract.

The City of Wilsonville ("Owner") is the primary project participant and lead agency developing
the project. However, the cities of Sherwood and Tualatin and the Tualatin Valley Water District
(TVWD) may also participate in the project. The capacity of project elements may be affected by
the degree of participation of these other communities.

As part of the project, a portion of the site will be developed as a passive park. Concepts for site
improvements for the park will be developed through interaction with the Owner and the
community and will be included in the water treatment plant construction.

The Owner also desires to relocate a portion of Industrial Way south of Wilsonville Road to the
plant property. This design/build project will provide the realignment of the roadway if property
and easement can be obtained prior to April 2001. The treated water pipeline may also follow
this roadway realignment. If the property and easement cannot be obtained in the allowable time
frame, then the existing Industrial Way will be improved as part of this project and the finished
water pipeline located in this existing corridor, or the Industrial Way alignment will be
abandoned temporarily and a temporary I8-inch connection to Wilsonville Road via the westerly
20-foot access will be undertaken.

Exhibit A-I



General Basis of Facility Design

Project Capacity

The four potential project participants have defined their desired initial and ultimate capacity
requirements for the project. These capacities are shown in Table 1. Only the City of
Wilsonville may take water from the plant initially, while long-tenn expansion may also be
developed by Sherwood, Tualatin and TVWD. Based on the capacity requirements of the
potential participants, the nominal initial water treatment plant capacity will be 15-mgd and the
site will be planned for an ultimate water treatment capacity of 70-mgd and for an ultimate 120­
mgd intake capacity. The City may also elect to modify the ultimate plant capacity should the
necessary pennits for the ultimate capacity be conditioned or denied.

't N d
Table 1
tN I CP . t P f'rO.lec ar lClpan omma apaCI v ee s

Community Initial Need ( mgd) Ultimate Need (mgd)

Wilsonville 10 20

Sherwood 0 10

Tualatin 0 5

TVWD 5 85

TOTAL 15 120

The screening at the intake facility will be designed and constructed for a capacity of 70-mgd.
The connecting piping from the screen to the pump station wetwell and the wetwell, will be
designed and constructed for a capacity of 120-mgd. The pump station will have an initial
installed capacity of 15- mgd with expansion capabilities to 120-mgd. Raw water piping to the
WTP will be sized for 70 mgd. It is desired to construct intake capacity, if allowed by pennit, to
meet these long-tenn demands at this time since pennitting and construction costs to expand the
facility at a later date may be prohibitive.

The ultimate capacity of 120-mgd is to be accommodated in the future using additional land at
the north end of the property or possibly another site. Pipe corridors from the intake will be
identified and maintained for expansion to the 120-mgd capacity. Finished water pumping will
be sized for the initial 15-mgd capacity, with expansion capability to 70- mgd. The finished water
pipeline to the intersection of Wilsonville Road and Kinsman Road will also be sized for a
capacity of 70-mgd. If ultimate demands require 120-mgd, the additional 50-mgd increment
would be delivered from another treatment and high service pumping component.

Exhibit A-2



Project and Treatment Components

The overall project designed and constructed to the capacities, regulations and water quality
goals described herein includes generally the following facilities. Facilities will be designed with
redundant equipment as identified in the 10% Preliminary Engineering Design deliverable to
provide the finn project capacity with the largest component of each process out of service.

• Intake Screens - submerged type Johnson screens with air flush.

• Intake Pipeline - submerged connecting screens to intake wetwell.

• Intake Wetwell - circular reinforced concrete caisson type construction.

• Intake Pump Station- four vertical turbine type pumps with below ground discharge. Pump
station will also house screen cleaning compressors (2 units) and air receiver, and electrical
motor control equipment. Overall pump station layout will accommodate ultimate 120 mgd of
pump equipment.

• Raw Water Meter - metering provided on raw water pump discharge for monitoring and control.

• Chemical Addition and Mixing - chemical addition and mixing provided for raw water including
coagulant, coagulant aid, disinfection, carbon dioxide solution, aqueous ammonia solution, and
caustic soda addition.

• Ballasted Coagulation (Actiflo) - the Actiflo process will be used for coagulation and solids
removal. Two parallel trains will be provided which can each treat the maximum initial phase of
treatment flow. The Actiflo process is complete with all equipment and hydraulic structures.

• Ozone Disinfection - ozone will be provided for disinfection and will be located immediately
downstream of the Actiflo process. The process will initially include two counter-cocurrent
contact basins, two medium frequency ozone generators, liquid oxygen, and off-gas ozone
destruction equipment.

• Filtration - four gravity dual media filters will be provided, each with 72 inches of granular
activated carbon media over 12-inches of sand media. Backwash will be provided from pumps
located at the clearwell and air scour provided from blowers housed in the filter gallery. Filter to
waste will also be provided with two pumps capable of delivering water to the filter influent
channel or the raw water piping.

• Clearwell - A 2.5 million-gallon clearwell will be provided of rectangular construction. It will
also provide a location for the high service and backwash pumps.

Exhibit A-3



• High Service Pump Station - A high service pump station will be provided to deliver treated
water for transmission and distribution. The pump station will accommodate four high service
pumps and backwash pump, piping and valving equipment.

• Finished Water Meter- A finished water meter will be provided to monitor and control treated
water uses.

• Treated Water Pipeline- A treated water pipeline will be provided from the high service pump
station, along the plant access roadway and extend to Kinsman Road and Wilsonville Road.
Turnouts to the distribution system will be provided at Brockway Road and Wilsonville Road.

• Site Electrical Service - Primary power will be routed to the plant site from Wilsonville Road
along the western edge of the City property. The power will be metered and a transformer will
reduce the voltage on-site for process requirements. A diesel fuel standby power supply will be
provided for a maximum of 4-5 mgd of total capacity including raw water, complete treatment
and high service pumping.

• Instrumentation and Control - An instrumentation and control system will be provided allowing
remote monitoring and control of all on-site processes. Monitoring of offsite turnouts and other
offsite SCADA monitoring will also be provided.

• Washwater Equalization - A washwater equalization basin will be provided to store a maximum
of two repetitive backwashes. The facility will also include a pump station to return the waste
backwash water to the raw water pipe.

• Sludge Thickening - A sludge thickener will be provided to provide initial dewatering of solids
removed from the Actiflo process. The thickened sludge will be pumped to dewatering
equipment with pumps located in an adjacent pump station.

• Sludge Dewatering - Thickened sludge will be dewatered in centrifuges. The dewatered sludge
will be hauled to landfill for final disposal. The centrifuges will be located in a stand-alone
building of two-story configuration.

• Administration Building- An administration building will be provided for plant operations
including control room, laboratory, office space, conference room, restrooms, dressing/shower
facilities lunchroom, and instrument repair room.

• Chemical Building - A chemical building will be provided to store chemicals in bulk or portable
storage containers and also provide metering equipment, piping and valuing. Chemicals included
in this facility will be: aqueous ammonia, calcium thiosulfate, carbon dioxide, caustic soda, ferric
chloride, liquid alum, polyelectrolyte, anionic polyelectrolyte, filter aid polyelectrolyte,
polyphosphate, sodium hypochlorite and space for a spare chemical. The chemical building will
be prepared to house ultimate chemical needs.

Exhibit A-4



• Site Development - The treatment facility will be located on the southerly portion of the site and
the initial phase facilities will be aligned north to south. The facilities will be placed such that
future expansion of all process will extend eastward from the initial phase of construction. In the
area west of the treatment facilities. a waterworks park will be developed for community
interaction with the remaining open space and the treatment facility. The park will be landscaped
and incorporate public access and a water feature emphasizing the treatment taking place in the
main processes. A 24-foot width access roadway and a 14-foot pedestrianlbicycle access path
will be provided from Industrial Way to the t~eatment plant for public and plant operations
access. An internal roadway will be provided for operations and fire access. Space will be
provided on the site layout for a potential future ultraviolet disinfection facility and for a second
2.5 MG clearwell.

These project and treatment components are described in more detail in the 10% Preliminary
Engineering Design Deliverable described herein and dated February 16,2000. Such deliverable
is subject to approval of Owner and incorporated herein.

Refined project definition will be determined at the time of establishing the guaranteed
maximum price (GMP) and will be documented in the GMP Design deliverable described below.

Exhibit A-5



SCOPE OF SERVICES

ELEMENT 1. MANAGEMENT SERVICES

Task 1- Project Management

DesignlBuilder will conduct all project management activities required for the project.
Design/Builder will prepare biweekly updates of the project schedule and submit to the Owner.
Weekly project meetings will be held during design and construction. Meeting summaries will
be prepared during design and meeting minutes will be prepared during construction. Required
project staffing commitments for the project will be verified and completed. Project roles,
assignments and requirements will be communicated with all project team members. Project file
system, list of contacts, project administrative procedures, project Intranet system and other
administrative elements for the project will be established. Control and management of all
subcontractors and project personnel will be accomplished.

Task 2 - Project Workplanning

The DesignlBuilder shall prepare a project workplan for the Project and submit it to Owner for
review. The project workplan will include an overall project schedule, project staffing
assignments, a listing of major deliverables and meetings and their respective dates, project
safety plan, project budget breakdown (for each task), project billing instructions, schedule of
anticipated disbursements and Owner and Design/Builder points of contact (telephone numbers,
emergency numbers, etc.). The DesignlBuilder shall also include Quality Control procedures in
the project workplan, as well as procedures for scope, cost and schedule/progress control. All
submittals are subject to review and acceptance by Owner. The DesignlBuilder shall modify
submittals to comply with Owner's requests.

Task 3 - Permitting

Ongoing coordination with regulatory agencies concerning the Army Corps 404 permit
application will be conducted. Materials required to supplement any permit application as
requested by the Owner shall be prepared. Delineation of the wetlands near the bridge crossing
of the creek will be conducted. The draft Biological Assessment for the intake will be prepared,
provided to the Owner and revised based upon Owner comments. The draft Biological
Assessment will be provided to the National Marine Fisheries Service (NMFS) and comments
obtained and incorporated into a revised document. A draft of the Army Corps permit will be
prepared and provided to the Owner for review. Upon receipt of Owner comments, the
completed permit application will be provided to the Owner for submittal to Army Corps.

The potential conditions and requirements of the Land Use and Design Review Board processes
will be reviewed with the Owner's Planning Department. A pre-application meeting will be

ExhibitA-6



attended, including project architect and landscape architect. All applicable existing planning
documents will be reviewed to determine constraints and conditions that may apply to the
project. All requirements of the permitting processes will be communicated to the design-build
team and discussions held to ensure that project designs will meet permit requirements.
Coordination with the Owner's Planning Department will be required. The draft land use
application will be provided to the Owner for review prior to submittal and revised based upon
Owner comments. Traffic Impact Analysis will be conducted by DKS Associates (Owner's
Consultant). Final land use application will be provided to the Owner for submittal. Attendance
by DesignlBuilder at land use hearings and other meetings during the land use approval process
will occur.

It is assumed that both Anny Corps and land use permits will be obtained without requiring
Design/Builder to attend appeals hearings past the Wilsonville City Council.

Task 4 - Community Involvement

A stakeholder mailing list, project fact sheets, media information, project web site and other
materials for public use will be prepared and maintained. Individual meetings will be held with
key stakeholders to identify their issues and concerns, including a neighbor committee that has